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Classic A




- PrefabX Flip
Classic A
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Classic A L20

E 2 bedrooms @E 1 living room

1 kitchen @ 1 bathroom
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Classic A H20 Classic A H30
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" PrefabX Flip
Classic B
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E 2 bedrooms ﬂ 1 living room
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== 1 kitchen @ 1 bathroom
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Classic B L20

Classic B H20

Classic B H30
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8mm Customized SPC
Full-Size Flooring

Steel Frame 90mm High-Pressure

PU Foaming

Steel Truss

Metal KBG Conduit

Steel Strapping Color-Coated Steel

Sheet Sealing

[ ] [ ] [ ] ’
Materlal Descr|ptlon Integral thickness: 100mm



Roof module

02

Color-Coated Steel
Sheet Roofing

80/110mmHigh-
Pressure PU Foaming

—

Steel Frame
-\

Qmm Bambooand
“\.Wood FiberBoard

Metal KBG Conduit

Steel Strapping Steel Truss

Integral thickness: 90/120mm




/~ Metal KBG Conduit

Steel Frame .
R .~ Steel Strapping

~ 9mm Bambooand
: \M FiberBoard

27mmCraved
Metal Board -

75/110mmHigh Pressure
PU Foaming

Integral thickness: 85/120mm




/ Square Tube
/' /~9mm 0SB Board

/~ 9mmBambooand
! Wood FiberBoard

“Metal KBG Conduit

50mm Glass

_ Wool Insulation
9mm Bambooand / o

Wood FiberBoard )
9mm OSB Board

Integral thickness: 85mm
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Test Report Report No.: AJFS2309008367FF  Date: SEP.22, 2023  Page i of 7
ZHEJIANG PUTIAN INTEGRATED HOUSING CO., LTD.
BEILIL ROAD, BINHAI INDUSTRIAL ZONE, SHAOXING, CHINA

‘Sample Name: PrefabX- SPD HOUSE (RCOF & WALL)

SGS RefNo.: IN-SH GP 6527 23221

Stylolltom No.; /

‘The atiove sample(s) was f were submitied and identified on behaf of the ient. $GS is not responsible for
the authenticity, integrity and results of the data and information and ! or the validity of the conclusion
arising therefiom. Results pply to he semple a5 received.

Test Requested:

EN 13501-1:2018 Fire classification of construction products and buding elements —Part 1: Classification
using data from reaction 1o fire tests.

TestRosults: - See attached sheet -

Test Period:

Sample Receiving Date.
Test Perfenning Date
Signed for and on behatf of
SGS-CSTC Standards Technical Services Co., Ltd. Anji Branch
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© SEP.07.2023
© SEP.07, 2023 TO SEP.20, 2023



4.Foundation

Block foundation Strip foundation

A
[
N :‘ /1’| strip concrete foundation (Customers can replace it

. . L with strip wood or other materials
Select concrete blocks suitable for the soil P )

conditions of the site "~ Expansion screw (other foundations need to be
replaced with matching screws)





